Wt S~ -

Asse'rh_bly'ingtmctions/MontageanIeitung/lnstruction de montage
-

Unicase

Top cover

Base cover ’ é
Assembly profile (x 2) 5)

Front panel (x 2) M3 captive nut

Rubber Foot (x 4) —
M3 x 8 mm (x 16) %} E
M3 captive nut (x 8) =
M3

Part No. Version Part No. Version

Bestell-Nr./Réf. Bestell-Nr./Réf.

M5501110  Unicase 1 M5511110  Unicase SL1

M5502110  Unicase 2 M5512110  Unicase SL2

M5503110  Unicase 3 M5513 110  Unicase SL3

M5504110  Unicase 4 M5514 110  Unicase SL4

M5505110  Unicase b
M5506 110  Unicase 6

Assembly Procedure Assembly Procedure

1. Insert four rubber feet into case bottom.

2. Insert eight M3 captive nuts into the two assembly profiles.

3. Secure the two assembly profiles to the case bottom using four of the M3 x 6 screws (fastening to the captive nuts).
4. Secure the case top to the assembly profile as per step 3.

5. Secure the front panels using the remaining M3 x 6 screws (fastening to the front and rear of the assembly profiles).

The case is now ready for use.

Metcase, Unit 3, Mitchell Close, Segensworth East, Fareham, PO15 5SE. United Kingdom Tel: +44 (0) 1489 583858 Fax: +44 (0) 1489 583836 E-mail: metcase@okw.co.uk Web: www.metcase.com

Subject to technical modification without prior notice. Typographical and other errors do not justify any claim for damages. Document number M 54 03 006. Printed in the UK. 01/06 e




